Phoenix

Innovative cost-effective multibarrier treatments for
reusing water for agricultural irrigation

LIFE19 ENV/ES/000278

2"d Project workshop

Almeria, 215t October 2024

—

>0 : —_ w Newland
wene Paqualia @Armor €= 0 grmcoy A NEWIGNC cesa
18 ENV/ES/000278 - TECHNOLOGY ;

microLAN




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

Challenges: Global water scarcity & s ()

Lﬁ‘l L ‘z
Water Stress by Country: 2040 ; ""iwy
gl & A »_y(‘: > ,rfr
- ot =Y - T R ¢ {
e "\P' ' ;.“fﬂ} é/ > : : (_ -c.\\ . oy ‘. . :_;' A (’, LAY ‘q‘”\;,
s 3 v ‘f_(' ”

WATER SCARCITY RISK

[2020 Baseline]

WWE Viater Risk Fiths 2020 | waterrisfiterorg
[...]
A Secondary treatment, filtration, and <10 egionella spp.:< 1 000 cfufl where there is
disinfection - ) risk of aerosolisation
— ] . PR Intestinal nematodes (helminth eggs): < 1
B Secondary treatment, and disinfection = 100 In actotdan®e with | In accordance with - egg/l for irrigation of pastures or forage
nd d disinfecti 1000 Directive Directive
C Secondary treatment, and disinfection S 91/271EEC 91/271[EEC -
D Secondary treatment, and disinfection = 10 000 {Annex |, Table 1) (Annex |, Table 1) -

2 e - e
’aqualla AP VAR € ="

DIPUTACION
DE ALMERIA

P ..

Newland ...,

///// EROPFEATech ==g=

microL AN

On-line Biomanitoring Systems.

LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278



LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

Challenges: New EU Regulation 741/2020 vs Spanish regulation

Table 4 - Validation monitoring of reclaimed water for agricultural irrigation

Reclaimed ) .
. . . - . Performance targets for the treatment chain
water quality Indicator microorganisms (*) ducti
dass {log,, reduction)

A E. coli 5,0
Total coliphages|F-specific coliphages/somatic > 3,0
coliphages/coliphages (**)
Clostridium perfringens spores/spore-forming E = 4.0 (in C‘;E of Clostridium perfringens spores)
sulfate-reducing bacteria (***) = 3,0t case of spore-forming sulfate-reducing

bacteria)

") The reference pathogens Campylobacter, Rotavirus :md Cryptosporidium may also be used for validation monitoring purposes
instead of the propﬂsed indicator migrposgaaisesc The following log,, reduction performance targets shall then apply:
Campylobacter (= 3,0), Rotavirus (> 6 uv

(**)  Total coliphages is selected as the most appropriare viral mdicator. However, if analysis of 1otal coliphages is not feasible, at least
one of them (F-specific or somatic coliphages) shall be analysed.

{(***) Clostridium perfringens spores is selected as the most appropriate protozoa indicator. However, spore-forming sulfate-reducing
bacteria are an alternative if the concentration of Clostridium perfringens spores does not make it possible to validate the
requested log,, removal.

Affordable
reclaimed water
for agriculture is

mandatory

microl AN

On-line Biomanitoring Systems.

aqualla /) AdP VALOR ‘ 3 ’ . DIPUCIC)N ‘ NQWIQnd CIESOL

Grupo Aguns o Portup DE ALMERIA /// EUROPE EnTech T3
P .. :




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

PhOenix

Objectives to reach

Obtaining reclaimed water meeting A

quality (WWR-EU): Develop a Decision Support System (DSS) =1 -

-Solutions for large-medium populations Q and a Sustainability Tool to ensure feasibility DSS DECISIUN 0L ZPLANNING
ACTIVITIES

-Solutions for small populations \$ 107 BRI GZED 4 WESIE HETE " NENT SYSTEM:E{‘T‘AGES‘

2=
%\h

Minimize environmental & health effects

caused by reclaimed water use by reduction EFBIE Eier GUelny Dy,

of: -Online  monitoring:  toxics  (UV-vis);
« Harmful disinfection/oxidation products & pathogens (enzymatic activity).
eco-toxicity (>80%) -Offline analyses: MPs, eco-toxicity, ARB.

« >90% Compounds of Emergent Concern

(CECs) & antibiotic resistant bacteria

(ARB) (IT\Iechc))ver more than 90% nutrients
*  97% microplastics (MPs) ’

« C footprint (50%)

lTII(I'Ol.AN

>0 . — W Newland
aqualia @rrmor €= 0 prevoy APNENIQNC cesa

P ..




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

Objectives to reach

a Test reclaimed water & recovered

fertilizer at experimental crop fields Study of WWR-EU incidence in Evaluation of environmental,
(500 m?) : existing ~ WWRTPs-Almeria-ES social & economic impacts
inventory

Reduce to 0.10-0.15 €/m3 OPEX of the 3ary
treatment:

-30% lower fouling membranes

-Low energy UV-LED & Solar Photo-Fenton g
-Residual O, reuse to advanced flotation (20%) Promote replication, transferability Results Dissemination
-Reduce size of disinfection due to Ii‘ m?rket uptake by a Stakeholder

ane

efficient pretreatment
-Optimal technologies configuratio 51

by DSS . .
% NEE

o0 : @ Newland microLAN
aqualia Do €="7 0 u ey @RS e

P ..




Phoenix

LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

3 I
________ 1
[ I i DECISION l : REPLICABILITY:
| ‘é’fsTEESRTTJEDL:EE . »m SUPPORT L . ALMERIA CASE :
St Tl St I SYSTEM J' STUDY 1
l i
= = Foroccaaa. ]
| |
| A o o
L —_—————— e __ : M i
| | 5 (
: : "'“3 \"\
| 4 { \
| _——— == === b )
i - | TRANSFERABILITY |
| a8
PRETREATMENTS : PRETREATMENTS : AND MARKET I a;ﬁtg:f;;s
Ballaste lamella clarification, high rate | Microalgae HRAP + DAF : UPTAKE I £ J b
disolved ozoned flotation (DOF), disk filter, | Innovative constructed wetlands N T T T T T T F T
o PreozoniZation.. o - | bt A /)
: DISINFECTION + AOPs I : "‘7,- o 115 FLA N [
| DISINFECTION + AOPs | Solar driven AOPs, UV-LED | v L W
Ozone, UV, H202 ! | 3 R T
I Advanced Oxidation Systems (AOPs) : NUTRIENT RECOVERY BY ZEOLITE! | ¢« b 0 ; w‘,’,';; eL5oemn N A
h ________________________ - | N ‘h‘_\no 5 j}e . [ V/ASTEWATER REUSE
-~ | : P
PATHOGEN ONLINE MONITORING | pATHOGEN ONLINE MONITORING |
- |
»D . > — e & Newland
aqualia @e o €= 0 M DS 9 LiorEdlech

P ..




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

Actions: Solution large & Medium size plants

PRETREATMENTS-AQUALIA

CLARIFAST-DOFAST

Larue Mpd um WWTP"

TG e
TR 257 RN

| BL:_U_
| PRETREATMENTS - / DISINFECTION-AOPs
. Ballaste lamella clarification, high rate SECONDARY ‘ = “”“ﬁ ‘ / om 3 f
. disolved ozoned flotation (DOF), disk filter, EFFLUENT vou P Al™"pou - 3 NEWLAND CONTAINER :
} pre-ozonization... | Som3/h , (13 : :
; L [ e s RTIOTINE
| DISINFECTION + AOPs | BIgRL — -
} Ozone, UV, H202 ! : S N “
; Advanced Oxidation Systems (AOPs) ! 2Zm3h | 2 I I . - : J ] |
' PATHOGEN ONLINE MONITORING i A4 & , l el g 1y G
NS S LS e S J : | I e o .!’;”"" o 0, GENERATORS UV-Ox UV-Dis. RECLAIMED
PURASAN u DIk FILTRATED & PRE-03 PURABAC BACWATER Y WATER
PURASER FILTER ~ WATER WATER J
Fr—————————————— ,? ......
H - .
, CID BASE

10 m3/h

TAYLOR MADE SOLUTIONS 5...........‘!E’....?f‘.‘...F.E.E.?!t.«.q ......... ULTRAFILTRATION WATER............:

. _ Newland microLAN
aqualia Darvor €= 1 iy SNOERS s

P ..




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

Actions: Solution large & Medium size plants

PAC COAG. FLOCUL. DAFAST LAMELLA/ COAG-DOFAST-PURASAND-UV
i : DOFAST
i T . CLARIFIED
| i % WATER

E
/_

1 | SECONDARY 10 m3/h
| PRETREATMENTS | RN 10m3/h
. Ballaste lamella clarification, high rate f | PAC Al
| disolved ozoned flotation (DOF), disk filter, | CHLORINE
} pre-ozonization... ? o
DISINFECTION + AOPs ‘ | G *
} Ozone, UV, H202 1
! Advanced Oxidation Systems (AOPs) v
: fre——— I
PATHOGEN ONLINE MONITORING 0, GENERATORS . |uv-Dis. RECLAIMED
| | A WATER
. PURASAND FILTRATED | se— .Y
IGH RECOVERY WATER &=
©
10 m3/h
W siial = © « A Newlond microLAN
aqualia @2eyar €= ' grocoy 49 SworEdech SE9% )

P ..



Phoenix

Actions: Solution large & Medium size plants

PAC COAG. FLOCUL. CLARIFAST

1 \ T = - CLARIFIED
i B * ﬁﬁ[ . WATER
| —en ] A b

LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

COAG.-FLOC-CLARIFAST-DISK FILTER-UV

3 | SECONDARY it 10 m3/h
‘ | EFFLUENT Y

} PRETREATMENTS | Somilh | | 10 m3/h
| Ballaste lamella clarification, high rate | _l PAC Al  POLI :

| : 3 7 A 1 i »

| disolved ozoned flotat.xon .(DOF), disk filter, i 10 m3/h

| pre-ozonization... | m§m3 ™

22m3/h

DISINFECTION + AOPs

} Ozone, UV, H202 1
; Advanced Oxidation Systems (AOPs)

10 m3/h

PATHOGEN ONLINE MONITORING

-o—

: | DISK FILTRATED

CHLORINE

UV-Dis. RECLAIMED
WATER

e FILTER WATER
f11im
-

TAYLOR MADE SOLUTIONS

Grupo Aguas de Portugal

’2 * - e . .
aqualia @arwnor €= grmacy - 4 Newland

P ..




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

#REUSEHUB

Large & médium

size
Small

Size

Innovative cost-effective multibarrier treatments for reusing

El water for agricultural irrigation
ToyoWWTP + 16 technologies

6000m2 de innovation

ITII(I'Ol.AN

On-line Biomonitoring Systems.

e I A ACIC Newland
aqualia @arvmor €="1' M prevoy APNENIQNC cesa

Grupo Aguas de Portugal




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

PhOenix

#REUSEHUB

Large and Medium size solutions

* New hydraulic lamella

distribution system (50m/h)
* New ballasted media to test
+ 16 technologies (adsorption) PAC/GAC.

6000m2 de innovation « ECremoval

> 22 . _ w Newland MicroLAN
aqualia @2eyar €= ' e S OPen ==

P .. )




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

PhOenix

#REUSEHUB

Large and Medium size solutions

Coagulation

DOFAST

* Downflow velocity up to 50 m/h

* Innovative lamella distribution
system

* No compressor/pressurized vessel

+ 16 technologies

6000m2 de innovation DOF system.
_ w Newland microl AN
aqualla DAPVAoR €= 0 M DE ALMERIA ‘/,EUROPEEnTech T

P ..



LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

#REUSEHUB

Large and Medium size solutions

SECONDARY
EFFLUENT

Y|
= e

-

4"
— XX
||| . Y
| A
10 m3/h
lh\\ Uil 0m3/h /
oo S

10 m3/h
‘ -8 A Newland desinf
DISK FILTRATED PRE-O3 PURABAC
\ P“ﬁﬁm;“" ) FILTER | WATER y WATER
&, Continuous backwash sand filter 21“5'm
= p e
Beyond the state of the art Tho
*  90% WASH WATER REDUCTION ' '
i *  90% COMPRESSED AIR REDUCTION NS
+
16 technologies - 50% SUSPENDED SOLIDS AND e

6000m2 de innovation TURBIDITY EFFLUENT REDUCCTION N

microLAN
DIPUTACIQN ‘ NGPWIQnd Q@L_h‘ or-lne Blomanitoring Systers
DE ALMERIA /// EURO EEnTeg;h T

P ..

aqualla ) Ad? VALOR




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

#REUSEHUB

Large and Medium size solutions

SECONDARY
EFFLUENT

10 m3/h 10 m3gh
l 5 lp. A Newland desin
BAC WATER
oM FILTRATED PRE-O3 PURABAC
concentration PURASAND HR WATER WATER
PURASER
Raw water A Newland 03
) ANewland desinfeccion
A médulo UF

Rapid adsorption

Water after rapid adsorption

i PURABAC: OZONE + Biologically

+ 16 technologies o Active Carbon (BAC) Filtration

6000m2 de innovation

Water processed through GAC
without Oy

Water ozonated
+ filtered through activated carbon

Time

QNeonnd desoL

microl AN

On-line Biomanitoring Systems.

DIPUTACION
DE ALMERIA /// FROTElech ===

P ..

aqualla AP VALOR € =



LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

#REUSEHUB

Large and Medium size solutions

Lower salinity.

4

Membrane platform

arm;)filtracrirén RO

+ 16 technologies
6000m2 de innovation

e microLAN
Stopumcions] 4 Neyvland deso, ) TRt
DE ALMERIA // EUROI EEnTeg;h e T

P ..

aqualla DAk vaor €




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

#REUSEHUB

Large and Medium size solutions

Advanced Oxidation tech

uv

i : i OZONE Validated doce AOP combination
N T — Eot OV 203 MS2 RED: 20-100 * Ozonoe +H,0,
generators mJ/cm2 * Ozone + UV
+ 16 technologies 200 gr 03/h + 2 Uds: Newland y T O+ . H,0,+ UV
6000m2 de innovation -3 contact Trojan * Ozone +H,0,+
towers -Oxidacién 800 uv
mlJ/cm?2

i microLAN
DIPUTACION ‘ Newland CESOL ) srovtimmaimen
DE ALMERIA // EUROPE EnTech T
P .. -

) .
Faqualia Dremor €




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

#REUSEHUB 3000m2 raceway pond

. . 5X50 Clarifying
Small size solutions wetlands

UV LED

e
Solar photo-
Fenton

Fresnel
system
+ 16 technologies
6000m2 de innovation
W siial = <« 4 Newiond microLAN
aqualia =2Aevacr €= ¢ M A 9P iorEdiech 8% ) T

P ..



about:blank

LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Ph@enlx

microL AN

> : A Newland
aqualia w=2arack €=M f‘/Ag preveey P NGYIQOS

TECHNOLOGY



LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

PhOenix

RESULTS & MONITORING

Treatments
CECs and Pesticides
. . . . . . * Analytical Laboratory: UAL
Physical-Chemical analysis Microbiological
* Parameters: 4-AA, 4-AAA, 4-FAA, 9-Acridinecarboxilic_acid,
+ Analytical Laboratory: AQUALIA * Analytical Laboratory: CIESOL and EXTERNAL A_misulpride, At_en_olol, Benzotriazole, Caffeine, Cetirizin_e,
LABORATORY Citalopram, Cotinine, Dextromethorphan, Diphenhydramine, EDDP,
« Parameters: pH, T#, Electrical conductivity, Turbidity, - Parameters: E. Coli, Total Coliphages, Clostridium IIEErosa;trtan,LFenoflpr_lc_aclil%, Fle_camlae, _Gabapent;\r}, "’tT“egm")'
Color, ORP, DO, Solids, BOD5, COD, T, NH,*, NO5, TP, perfringens spore, Intestinal nematodes (helminth eggs), Dr esd ﬁ"’l amodrllgme,Dl oca;:nle, Ie;;nva_\came, |co_|ne| ' Sotalol
3 Legionella s esn_1e_t ytrama_\ ol, O-Desmetl ylvenlafaxine, Oxyp_urlno e, Sotalol,
PO, 9 i Sulpiride, Telmisartan, Theophylline, Trazodone, Trigonelline,
Valsartan, Venlafaxine, Clindamycin, Levofloxacin, Sulfapyridine,
Acetamiprid, Azoxystrobin, Carbendazim, Pirimicarb, Terbutryn,
Thiabendazole
MP ARB
* Analytical Laboratory: CETIM «  Analytical Laboratory: CETIM Ecotoxicity
* Parameters: MP (fibers and fragments) « Parameters: Total ARB, RB Gentamycin, RB

e Analytical L :CETIM
Chloranfeinicol and RB Ceftazidime nalyticaliEob gl A

Parameters: Standard Daphnia magna test

microLAN

On-line Biomanitoring Systems.

> L — . Newland
aqualia 2arvack €="" 0 arnaoy 49 “UrC Erech

P ..




LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

System

CLASS A

CLARIFAST (Weighted lamellar settling) Ry ) _ ) e v

Operating conditions

m'/h
Coagulant mg/l 110
Floculant mg/l 3.5
Results
Physico-chemical analysis
Samnli Results Reclaimed water RemOV-aI-. ACHIEVE
Parameters P 8 Units uality requirements -Tu I‘bldltyi > 50%
point Average Standard 49 q
value  deviation  R.741_A Class - TSS: > 40% QUALITY CLASS A
[rput 5.7 7.6 _ 0 Achieve minimum requirements
Turbidity Output NTY 9 2.8 0.3 5 BODS > 25% for agricultural irrigation
Reduction % 50 -- Regulation (EU) 2020/741
Transtritance fput 631 0.7
(254 nm) Output % : 70.3 0.5 Not applicable
I[ncrease 11 --
Total [rput 12.2 43
suspended Output et ‘ 7.0 1.3 10
solids Reduction % @ -
Input 33 0.6
DBO; Output el ‘ 25 0.7 10 s . E W .
Reduction % 25 - . —tl - : ewian e
aqualia Do €=+ oM wroncy NEWIANO ce

P



LIFE PHOENIX is a project co-funded by the
European Union under the LIFE Programme
Grant Agreement no. LIFE19 ENV/ES/000278

Phoenix

RESULTS & MONITORING

Disinfection
System

-3

Reclaimed water

Wastewater
Operation conditions
Q input m3/h 20,1 + 53
Transmitance % 68,5 B+ 3.8
UV Dose mlen2 52,39 + 6.3
Results
Microbiologycal analysis
Results
Parameters Sampling point Units Standard Legal limit R.741_A Class
Average L. -
deviation
Tnput to WWTP UFC/100 ml 3,6F+06 6,4E+05
WWTIP +
(P?IL;HCJ)L:NDHUV UFEA00 ml <1 !
- =5 logld
E. coli WWTIP Red. u. log 2,50 018
Equipment Red. u. log 1,15 0,50
UV Red. . log 2,90 035
Total Red. u. log 6,56 0,08 ns
Input to WWTP UFC/100 ml 9,3F+02 2,2EH02
Output WWTP +
PHOENTLTY UFC/100 ml 0,00 0,00
Total =6 logo
i WWTP Red. u log 0,17 008
Coliphagues .
Ecquipment Red. . log 0,85 0,05
TV Red. u. log 1,96 0,02